PH AR AR
Serious Steel

435104 LEG PRESS ADAPTER KIT

ASSEMBLY INSTRUCTIONS

Part #6865101 1 Revision: 2/15/00

Download from Www.Somanuals.com. All Manuals Search And Download.



IMPORTANT NOTES
WELCOMETOTHEWORLDOE Y1 OUS Sted |

Please note:
* Thank you for purchasing the 435104 Leg Press Adapter Kit. Please read these
instructions thoroughly and keep them for future reference. This product must be assembled
on aflat, level surface to assure its proper function.

* We recommend cleaning your product (pads and frame) on aregular basis, using warm soapy
water. Touch-up paint can be purchased from your Parabody customer service representative
at (800) 328-9714.

Thereisarisk assumed by individuals who use this type of equipment. To minimizerisk, please
follow theserules:
1. Inspect equipment daily. Tighten all loose connections and replace worn partsimmediately.
Failure to do so may result in serious injury.

2. Do not allow minors or children to play on or around this equipment.
3. Exercisewith careto avoid injury.

4. If unsure of proper use of equipment, call your local Parabody distributor or call the
Parabody customer service department at (800) 328-9714.

Tools Required for Assembly

* Rubber mallet or hammer

* 3/4” wrench

* 9/16” wrench

* Ratchet with 3/4” and 9/16” sockets
* 7/32" Allen wrench

* Adjustable wrench

* Tape measure

Bolt Length Ruler

NOTE: BOLT LENGTH ISMEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

lllllll

——BOLT LENGTH ———

BOLT LENGTH RULER:

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS LIST

KEY | PART # DESCRIPTION QTY KEY | PART# DESCRIPTION Qry
1 6747603 FRONTLEG 1 9 | 3102701 3/8" HEX NUT 2
2 3116202 312" PULLEY 2 10 | 3102501 3/8" WASHER 3
3 3108102 QUICK DISCONNECT LINK 1 1| 3102802 3/8" LOCKNUT 2
4 6427101 KEYHOLECLEVIS 1 12 | 3102502 1/2" WASHER 4
5 3118701 2" PULLEY 1 13 | 3102801 1/2" LOCKNUT 4
6 3201501 SWIVEL SNAP 1 14 | 3102002 3/8X 2-1/4" BOLT 2
7 6271801 72'"ELASTICCORD 1 15 | 3102910 12X 3" BOLT 4
8 6747901 LEGPRESSCABLE 1 16 | 3102009 38X 1" 1

NOTE: TheLEGPRESSATTACHTMENT (832101) must beassembled before connectingit tothe
PARABODY 425104HOME GYM

Q
3/8” X 1" BUTTON
HEAD CAP SCREW

REAR SHROUD

3/8” X 1" BUTTON
HEAD CAP SCREW

FIGURE 1
STEP1

« REMOVE thefour 3/8” X 1" BUTTON HEAD CAP SCREWSfrom therear SHROUD. Removethe SHROUD from the 425104 HOME
GYM. SeeFIGURE 1.

3

Download from Www.Somanuals.com. All Manuals Search And Download.



REAR
SHROUN

FIGURE 2

STEP2

* If the445104 SECOND STACK OPTION isnot installed, the rear SHROUD opening must be removed. Apply pressure to the bottom
of the SHROUD wherethe“V” grooveisand carefuly removetheweight stack opening on the SHROUD as shown in FIGURE 2.

Download from Www.Somanuals.com. All Manuals Search And Download.



I N P
g
= N
>§ Z N
Q
ELASTICCORD @
BASE
i )
) - HEX NUT
3/8” LOCK NUT ~ |
@
SWIVEL SNAP
)
/ ®
3/8" THREADED SHAFT
=
Q
/ ’
318X 1/2 <
SPACERS 0
(DISCARD) \
HEX NUT 3/8” LOCK NUT
SWIVEL SNAP
<
>
N2
Z
=
FIGURE 3
STEP3

* Removetwo 3/8” LOCK NUTS, two 3/8” HEX NUTS, two SWIVEL SNAP (68) (keep elastic cordsattached), two
3/8 X 1/2” SPACERS, and one 3/8" THREADED SHAFT from the bracket onthe BASE asshownin FIGURE 3.

* Discardthe two 3/8 X 1/2" SPACERS.

5

Download from Www.Somanuals.com. All Manuals Search And Download.



\\\\\

FIGURE 4

N
N

Y

/)

Q)
Q

HEXNUT
3/8" LOCK NUT / (
>3

SWIVEL SNAP
3/8" THREADED SHAI——I' Q

@

HEXNUT
SWIVEL SNAP

STEP4
» Assemblethetwo previously removed 3/8” HEX NUTS, two previously removed SWIVEL SNAPS, one3-1/2" PULLEY (2), and two
previoudly removed 3/8” LOCK NUTSto the previously removed 3/8” THREADED SHAFT asshownin FIGURE 4.

3/8” X 2" BOLT
/

&

4-1/2" PULLEY:

2-7/8" L-BRACKET
3/8" WASHER<_

FIGURE 5 \3/8” LOCK NUT

STEP5S

* Removeone3/8 X 2" BOLT, two 3/8” WASHERS, one2-7/8" L-BRACKET, one4-1/2" PULLEY, andone3/8" LOCK NUT fromthe
upper flat onthe BASE asshownin FIGURE 5.

Download from Www.Somanuals.com. All Manuals Search And Download.



(14)3/8 X 2-1/4"

2
D)

N 3/8" WASHER

®

3/8" WASHER
\44/2’ PULLEY
) \2-7/8” L-BRACKET
\ HEX NUT

FIGURE 6 3/8" LOCK NUT

STEP6

» SECURELY assemblethe previously removed 4-1/2" PULLEY tothe BASE usingone3/8 X 2-1/4" BOLT (14), two previously
removed 3/8” WASHERS, one previously removed 2-7/8" L-BRACKET, one SWIVEL SNAP(6), one 3/8" HEX NUT (9), and one
previously removed 3/8” LOCK NUT. See FIGURE 6.

FIGURE 7A
(WITHOUT
445104 SECOND 3/8" WASHER ®/

STACK OPTION)

STEP 7A

3/8" LOCK NUT

* |fthe445104 SECOND STACK OPTION isinstalled follow STEP7B .
* Removeone3/8” WASHER and one 3/8" LOCK NUT fromthe 3/8" THREADED SHAFT onthe TOPBOOM.

* SECURELY assembleone?2” PULLEY (5) tothe3/8” THREADED SHAFT onthe TOPBOOM using one previously installed 3/8”
WASHER, one 3/8” HEX NUT (9) and one previously installed 3/8” LOCK NUT asshownin FIGURE 7A.

7

Download from Www.Somanuals.com. All Manuals Search And Download.



N)

- N
/)
/‘ g ~ \
- y/a ‘\) ™
. 7))
£ ]/
\@ (/ “/ &) //’//

Toa
FIGURE 7B (WITH

445104 SECOND <~ @
STACK OPTION) ©/ O\@s/s" LOCK NUT

STEP 7B
* |f the445104 SECOND STACK OPTION isNOT installed proceed to STEPS.

* SECURELY assembleone3/8 X 1" BOLT (16), one3/8" WASHER (10), one2” PULLEY (5) and one 3/8” LOCK NUT (11) tothe
bracket onthe TOP BOOM asshown in FIGURE 7B.

STEPS -
(2

¢ SECURELY attach one3-1/2" PULLEY (2) tothe FRONT
LEG (1) usingone3/8 X 2-1/4" BOLT (14), two 3/8" WASH-
ERS(10),andone3/8” LOCK NUT (11). SeeFIGURES8.

* Attachthe open end of PRESSLINK CABLE (8) tothe
QUICK DISCONNECT LINK (3). S;eeFIGURES.

* SECURELY tightenthe QUICK DISCONNECT (3) tothe
tabonthe FRONT LEG (1) asshownin FIGURE 8.

FIGURE 8 & TIGHTEN!

Download from Www.Somanuals.com. All Manuals Search And Download.



FIGURE 9

STEP9

« SECURELY attach the LEG PRESSto the FRONT LEG (1) usingtwo 1/2” X 3’ BOLTS (15), two 1/2” WASHERS (12), and two 1/2”
LOCK NUTS(13). SeeFIGURE O,

* RouteLEG PRESSCABLE (8) around the 3-1/2" PULLEY onthe LEG PRESSand UNDER the3-1/2" PULLEY onthe FRONT LEG (1)
asshownin FIGURE 9.

9

Download from Www.Somanuals.com. All Manuals Search And Download.



X

Y,

2
Z
Z
Z

a
BASE @ @’ §
® o S
8 i s
1 0
@

W

),

<
FIGURE 10 §%

STEP 10

« SECURELY attachthe FRONT LEG (1) to 425 BASE usingtwo 1/2X 3’ BOLTS(15), two 1/2” WASHERS (12) and two 1/2” LOCK NUTS
(13). SeeFIGURE 10.

* Route LEG PRESSCABLE (8) under the3-1/2” PULLEY onthe 425 BASE asshownin FIGURE 10.

| w
T I SN R NI O

Download from Www.Somanuals.com. All Manuals Search And Download.



DETAIL 11

(8) LEG
PRESS
CABLE

LEG
CABLE

STEP11

» Runthe LEG PRESS CABL E through the correct hole on the d-ring and attach one KEY HOL E CLEV I Sto the end of the LEG PRESS
CABLE. SeeFIGURE 11 & DETAIL 11. (NOTE: If the445101 SECOND STACK kitisinstalled, evenly spacetheLAT & LEG EXT.
CABLESontheD-RING)

STEP12

» Assembleone 72" ELASTIC CORD (7) totheKEYHOLE CLEVIS(4)
asshownin FIGURE 12.

(8) LEGPRESSCABLE
FIGURE 12

11

Download from Www.Somanuals.com. All Manuals Search And Download.



(8) LEGPRESSCABLE

FIGURE 12

STEP12

» Assemblethe72” ELASTIC CORD (7) fromthe LEG PRESS CABLE (8) aroundthe2” PULLEY (5) inthe TOPBOOM asshownin

FIGURE12.
FIGURE 13
STEP13

o Assemblethe ELASTIC CORD(7)
fromthe LEG PRESSCABLE tothe
corresponding SWIVEL SNAP (6) on
the BASE asshownin FIGURE 13. /@

“/§ :\\ ®

12

Download from Www.Somanuals.com. All Manuals Search And Download.



3/8" X 1" BUTTON
HEAD CAP SCREW

N
N
oY

3/8" X 1" BUTTON
HEAD CAP SCREW

STEP14

FIGURE 14
e SECURELY attachthefour previously removed 3/8 X 1" BUTTON HEAD CAPSCREWStotherear SHROUD. See FIGURE 14.

» The 832 LEG PRESS is equipped with a spring pin adjustment to accommodate different sized users and allow easy entry and exit
from the machine. To use, you must slightly push against the foot plates to take tension off the pin.

Thank you for purchasingthe Parabody 435104 L eg PressAdapter Kit. If unsureof proper use of equipment,
call your local Parabody distributor or call theParabody customer servicedepartment at (800) 328-9714.

13

Download from Www.Somanuals.com. All Manuals Search And Download.




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

